


‡

‡

‡

‡

‡

‡

‡

‡



‡ 





‡

‡

‡

‡
‡

‡

‡

‡

‡
‡



‡ 



all-flo.com18

EXPLODED VIEW & PARTS LIST
SECTION 8

F200-TAE-****-***

RE
V

D
RA

W
IN

G
 N

U
M

BE
R

A
1

F2
00

-T
A

E-
A

SS
Y

IT
EM

 
N

O
PA

RT
 N

U
M

BE
R

Q
TY

D
ES

CR
IP

TI
O

N

10
10

56
0-

75
1

D
IS

CH
A

RG
E 

M
A

N
IF

O
LD

 - 
TR

I-C
LA

M
P 

SA
N

IT
A

RY
 F

20
0

20
11

00
9-

XX
4

BA
LL

 2
.5

" D
IA

M
ET

ER

30
10

92
5-

XX
4

VA
LV

E 
SE

A
T,

 A
20

0

40
11

91
7-

XX
4

O
-R

IN
G

, #
-3

38
, 3

-1
/8

" I
D

 X
 3

-1
/2

" O
D

 X
 3

/1
6 

W

50
10

72
5-

75
2

O
U

TE
R 

CH
A

M
BE

R,
 A

20
0

60
11

52
5-

20
1

IN
TE

RM
ED

IA
TE

, A
15

0/
A

20
0

61
11

80
5-

20
2

IN
N

ER
 C

H
A

M
BE

R,
 A

20
0

62
12

81
4-

20
1

LO
G

IC
 B

RI
D

G
E,

 A
15

0/
A

20
0

70
10

31
8-

26
1

D
IA

PH
RA

G
M

 R
O

D
 P

IL
O

T 
A

20
0

80
10

10
7-

31
1

VA
LV

E 
SL

EE
VE

, A
15

0/
A

20
0

90
10

32
3-

26
1

D
IA

PH
RA

G
M

 R
O

D
 A

15
0/

A
20

0

10
0

10
20

5-
40

3
SP

A
CE

R 
PI

LO
T 

SL
EE

VE

11
0

11
91

9-
16

4
O

-R
IN

G
, #

-2
17

, 1
-3

/1
6"

 ID
 X

 1
-7

/1
6"

 O
D

 X
 1

/8
 W

12
0

10
20

8-
40

2
PI

LO
T 

SL
EE

VE
 E

N
D

, A
15

0/
A

20
0

13
0

11
91

9-
11

2
O

-R
IN

G
, #

-2
17

, 1
-3

/1
6"

 ID
 X

 1
-7

/1
6"

 O
D

 X
 1

/8
 W

14
0

12
00

2-
76

2
85

00
 S

ER
IE

S 
U

-C
U

P,
 .8

75
 ID

 X
 1

.1
25

 O
D

 X
 .1

25
 W

15
0

12
71

7-
54

2
RE

TA
IN

IN
G

 P
LA

TE
, A

15
0/

A
20

0

16
0

12
31

7-
16

2
BU

M
PE

R,
 2

"

17
0

11
11

0-
20

2
IN

N
ER

 D
IA

PH
RA

G
M

 P
LA

TE
, A

20
0

18
0

10
61

0-
XX

2
D

IA
PH

RA
G

M
, A

20
0

20
0

12
57

4-
35

0-
20

2
TH

RE
A

D
ED

 S
TU

D
, 5

/8
"-

11
 X

 3
-1

/2
"

21
0

11
21

8-
75

2
O

U
TE

R 
D

IA
PH

RA
G

M
 P

LA
TE

, A
20

0

22
0

11
33

8-
75

1
SU

CT
IO

N
 M

A
N

IF
O

LD
 - 

TR
I-C

LA
M

P 
SA

N
IT

A
RY

 F
20

0

23
0

12
12

4-
19

1
G

A
SK

ET
, A

IR
 V

A
LV

E 
A

15
0/

A
20

0

24
0

10
45

0-
77

1
SH

U
TT

LE
 P

LA
TE

25
0

10
43

0-
00

1
SH

U
TT

LE

26
0

11
61

8-
20

1
A

IR
 V

A
LV

E 
BO

D
Y,

 A
15

0/
A

20
0

27
0

10
48

3-
31

1
A

IR
 V

A
LV

E 
SP

O
O

L,
 A

15
0/

A
20

0

28
0

12
00

3-
76

2
85

00
 S

ER
IE

S 
U

-C
U

P,
 1

.2
50

 ID
 X

 1
.5

62
 O

D
 X

 .1
56

 W

29
0

11
91

3-
11

1
O

-R
IN

G
, #

-9
18

, 1
.3

55
" I

D
 X

 1
.5

87
" O

D
 X

 .1
16

 W

30
0

11
70

6-
20

1
EN

D
 P

LU
G

, A
IR

 V
A

LV
E

31
0

13
00

1-
00

1
M

U
FF

LE
R,

 3
/4

"-
14

31
1

13
01

1-
00

1
RE

D
U

CI
N

G
 B

U
SH

IN
G

, 1
¼

"-
11

.5
 M

A
LE

 X
 3

/4
"-

14
 F

EM
A

LE

32
0

12
12

3-
19

2
IN

N
ER

 C
H

A
M

BE
R 

G
A

SK
ET

 A
15

0/
A

20
0

34
0

12
57

1-
26

6
SE

LF
-L

O
CK

IN
G

 P
H

IL
LI

PS
 P

A
N

 H
EA

D
 M

A
CH

IN
E 

SC
RE

W
, #

6-
32

 X
 3

/8
"

35
1

12
51

6-
26

4
H

H
CS

, 1
/4

"-
20

 X
 3

"

35
2

12
53

6-
26

10
H

H
CS

, 5
/1

6"
-1

8 
X 

3/
4"

35
3

12
57

2-
22

5-
26

28
H

H
CS

, F
LA

N
G

ED
, 1

/2
"-

13
 X

 2
-1

/4
"

36
1

12
58

2-
XX

24
FL

A
N

G
E 

N
U

T,
 1

/2
"-

13

36
2

12
57

9-
25

2
N

U
T,

 T
H

IN
 W

ID
E,

 5
/8

"-
11

37
1

12
35

0-
26

4
IN

T.
 T

O
O

TH
 L

O
CK

 W
A

SH
ER

, 1
/4

"

37
2

12
32

3-
26

28
SP

LI
T 

LO
CK

W
A

SH
ER

, 1
/2

", 
A

N
SI

38
1

12
30

0-
26

4
W

A
SH

ER
, 1

/4
", 

SA
E,

 S
TA

IN
LE

SS
 S

TE
EL

38
2

12
31

0-
26

10
W

A
SH

ER
, 5

/1
6"

, S
A

E,
 S

TA
IN

LE
SS

 S
TE

EL

38
3

12
30

6-
26

28
W

A
SH

ER
, 1

/2
", 

SA
E,

 S
TA

IN
LE

SS
 S

TE
EL

 8
0 

 1
00

 

 1
20

 
 7

0 

 9
0 

 2
50

 
 2

40
 

 2
70

 

 1
0 

 1
80

 

 5
0 

 1
70

 

 2
10

 

 2
20

 

 2
60

 

 3
00

 

 6
1 

 2
90

 

 4
0 

 1
30

 
 1

10
 

 1
40

 

 2
80

 

 3
20

 

 2
30

 

 3
81

 

 3
83

 

 3
71

 

 3
51

 

 3
52

 

 3
40

 

 3
53

 

 2
00

 

 3
62

 

 3
61

 

 1
50

 

 3
10

 

 3
11

 

 1
10

 

 1
00

 

 1
00

 
 1

20
 

 1
30

 

 1
10

 
 1

10
 

 1
40

 

 3
0 

 2
0 

 3
83

 

 3
53

 

 3
82

 

 2
80

 

 6
0 

 1
60

 

 3
72

 

 3
83

 

 3
53

 



all-flo.com 19

PARTS LIST - F200-T*E-****-***
ITEM	 DESCRIPTION	 QTY	 PUMP MODEL	 PART NO.	 MATERIAL

10	 DISCHARGE MANIFOLD - (TRI-CLAMP)	 1	 All Models	 10560-75	 Stainless Steel

20	 BALL	 4	 F200-T*E-*B**-***	 11009-14	 Buna-N (FDA) 
F200-T*E-*S**-***	 11009-23	 Santoprene®  (FDA) 
F200-T*E-*T**-***	 11009-45	 PTFE

30	 VALVE SEAT 4	 F200-T*E-**3*-***	 10925-26	 Stainless Steel

40	 O-RING, VALVE SEAT 4	 F200-T*E-***B-***	 11917-14	 Buna-N (FDA)		
F200-T*E-***T-***	 11917-17	 PTFE 
F200-T*E-***M-***	 11917-81	 EPDM (FDA)	

50	 OUTER CHAMBER	 2	 All Models	 10725-75	 Stainless Steel

60	 INTERMEDIATE	 1	 F200-TAE-****-***	 11525-20	 Aluminum		
F200-T3E-****-***	 11525-26	 Stainless Steel

61	 INNER CHAMBER	 2	 F200-TAE-****-***	 11805-20	 Aluminum		
F200-T3E-****-***	 11805-26	 Stainless Steel

70 & 90	 DIAPHRAGM ROD ASSEMBLY	 1	 All Models	 35002-00 Stainless Steel

80	 PILOT VALVE	 1	 All Models	 10107-31 Δ	 Acetal

100	 INNER SPACER, PILOT SLEEVE	 3	 All Models	 10205-40 Δ	 Polypropylene

110	 O-RING (PILOT SLEEVE SPACER) 4	 All Models	 11919-16 Δ	 Urethane

120	 END SPACER, PILOT SLEEVE 2	 All Models	 10208-40 Δ	 Polypropylene

130	 O-RING (END SPACER) 2	 All Models	 11919-11 Δ	 Nitrile

140	 LIP SEAL (DIAPHRAGM ROD)	 2	 All Models	 12002-76 Δ	 Nitrile

150	 RETAINING PLATE	 2	 All Models	 12717-54	 Nylon

160	 BUMPER	 2	 All Models	 12317-16	 Urethane

170	 INNER DIAPHRAGM PLATE	 2	 F200-TAE-****-***	 11113-20	 Aluminum		
F200-T3E-****-***	 11113-26	 Stainless Steel

180	 DIAPHRAGM (BACKUP)	 2	 F200-T*E-H***-***	 10611-18	 Hytrel		
F200-T*E-4***-***	 10611-80	 Santoprene®  (FDA)	
F200-T*3-T***-*** (B-UP)	 10611-80	 Santoprene®  (FDA)

190	 OVERLAY (DIAPHRAGM)	 2	 F200-T*3-T***-*** ONLY	 11408-59	 PTFE		

200&210	 OUTER DIAPHRAGM PLATE W/THREADED STUD	 2	 F200-T*E-****-***	 11218-75	 Stainless Steel

220	 SUCTION MANIFOLD -  (TRI-CLAMP)	 1	 All Models	 11338-75	 Stainless Steel

230	 GASKET, AIR VALVE	 1	 All Models	 12124-19 ‡	 Nitrile

240	 SHUTTLE PLATE	 1	 All Models	 10450-77 ‡	 Ceramic

250	 SHUTTLE	 1	 All Models	 10430-00 ‡	 Special

260	 AIR VALVE BODY	 1	 F200-TAE-****-***	 11618-20 ‡	 Aluminum		
F200-T3E-****-***	 11618-26 ‡	 Stainless Steel

270	 AIR VALVE SPOOL	 1	 All Models	 10483-31 ‡	 Acetal

280	 LIP SEAL (AIR VALVE) 2	 All Models	 12003-76 ‡	 Nitrile

290	 O-RING (AIR VALVE END PLUG) 1	 All Models	 11913-11 ‡	 Nitrile

300	 AIR VALVE END PLUG	 1	 F200-TAE-****-***	 11706-20 ‡	 Aluminum		
F200-T3E-****-***	 11706-26 ‡	 Stainless Steel

310&311	 MUFFLER w/ BUSHING	 1	 Standard	 13013-00	 Polypropylene 
Optional	 13010-00	 Metal	

320	 INNER CHAMBER GASKET	 2	 All Models	 12123-19	 Nitrile

330	 N/A

340	 SELF-LOCKING PHILLIPS SCREW, 	 6	 All Models	 12571-26	 Stainless Steel		
(#6-32 X 3/8”)



all-flo.com20

PARTS LIST - F200-T*E-****-***

351	 CAP SCREW, (1/4”-20 X 3”)	 4	 All Models	 12516-26	 Stainless Steel

352	 CAP SCREW, (5/16”-18 X 3/4”)	 10	 All Models	 12536-26	 Stainless Steel

353	 CAP SCREW, FLANGED, (1/2”-13 x 2-1/4”)	 28	 All Models	 12572-225-26	 Stainless Steel

361	 NUT, FLANGE (1/2”-13)	 24	 All Models	 12582-26	 Stainless Steel

362	 NUT,  (5/8”-11)	 2	 All Models	 12579-25	 Plated Steel

370 N/A

381	 WASHER, LOCK STAR (1/4”)	 4	 All Models	 12350-26	 Stainless Steel

382	 WASHER, FLAT (1/4”)	 4	 All Models	 12300-26	 Stainless Steel

383	 WASHER, FLAT (5/16”)	 10	 All Models	 12310-26	 Stainless Steel

384	 WASHER, LOCK SPLIT (1/2”) 28	 All Models	 12323-26	 Stainless Steel

385	 WASHER, FLAT (1/2”) 28	 All Models	 12306-26	 Stainless Steel

390	 N/A

400	 N/A
Magnalube® .75 oz. (As Required)		 ALL MODELS	 13404-00	 Grease

* Any Character

‡ , Δ Only sold as part of assembly

‡ PILOT VALVE ASSEMBLY		 All Models	 FPK-200-A	 Various	
230, 240, 250, 260, 270, 280, 290, 300

Δ MAIN AIR VALVE ASSEMBLY		 All Models	 FMK-200-A	 Various	
80, 100, 110, 120, 130, 140					

ITEM	 DESCRIPTION	 QTY	 PUMP MODEL	 PART NO.	 MATERIAL

ASSEMBLY PART NUMBERS		 PUMP MODEL	 PART NO.	 MATERIAL


	F100 EXPLODED VIEW & PARATS LIST
	F150 EXPLODED VIEW & PARTS LIST
	F200 EXPLODED VIEW & PARTS LIST
	Section 8 




